A6/5956/22/CET College of Engineering Trivandrum
Dated: 7.6.2023

From
Principal

To
Sivankutty.G, Senior General Manager-Projects & Division Head,Confident Group,TC 13/1151(8),
Kannammoola, Medical College P.O, Trivandrum- 695011

Sir,

Sub:- College of Engineering, Thiruvananthapuram- forwarding of test result of Reinforcement
steel bars -reg

Ref:- Your letter dated 4.5.2023

[ am forwarding herewith the test result of Reinforcement steel bars, which was submitted for testing in this
institution.

Enclosure
1. Test result no CET/ITC & SR 321/23-24 dated 25.5.2023

Yours faithfully

7~

Anil Kumar C
Administrative Assistant
(For Principal)

Forwarded / By Order

Senior Superintendent

z



STRENGTH OF MATERIALS LABORATORY
DEPARTMENT OF CIVIL ENGINEERING
COLLEGE OF ENGINEERING TRIVANDRUM

CET/ITC& SR No. 321/23-24 25.05.2023
To,
Mr. Sivankutty G
Senior General Manager -
Project & Division Head
Confident Group, T.C. 13/1151(8)
Kannammobla, Medical College P.O
Trivandrum — 695011.
Sub:  Testing of Reinforcement Steel bars — reg.
Ref.: 1). Letter No. Nil dated 04.05.2023
2).CET/ITC & SR No. 321/23-24 dated 19.05.2023
TEST RESULTS
SL | Brand Rc'sported. Actua] U1.1it Yield UlFimate Elengation Bend Re
No. | Name Diameter | Diameter | Weight Strengtzh St engt2h (%) Test Bend
(mm) (mm) (kg/m) | (N/mm®) | (N/mm?) Test
1 8 7.81 0.379 821.55 952.75 35.00 OK OK
2| 2 8 p 7.81 0.379 821.55 922.07 30.00 oK OK
5 :Z; 8 - 7.81 0.379 811.58 901.82 32.50 OK OK
4 ; 10 9.61 0.573 916.72 990.64 26.00 OK OK
5] é 10 9.58 0.569 910.26 990.34 28.00 OK OK
6 | 10 9.61 0.573 904.58 | 1003.46 28.00 oK OK
7 12 12.07 0.904 789.43 863.10 26.67 OK OK
8 12 12 12.04 0.900 801.63 867.40 26.67 OK OK
9 % 12 12.05 0.900 804.42 870.09 28.33 oK OK
10 ; 16 15.82 1.553 576.36 630.88 22.50 OK OK
11 é 16 15.82 1.553 581.25 630.88 21.25 OK OK
12 16 15.81 1.549 581.98 631.38 22.50 OK OK
DR. P.R

CONSULTANT



STRENGTH OF MATERIALS LABORATORY
DEPARTMENT OF CIVIL ENGINEERING
COLLEGE OF ENGINEERING TRIVANDRUM

CET/ITC& SR No. 321/23-24 25.05.2023

TEST RESULTS

Brand Rf:ported Actual U{nt Yield Ultimate Eongation [ Bend
N Diameter | Diameter | Wei ght | Strength Strength (%) Test
ame (mm) (mm) (kg/m) | (N/mm?) (N/mm?) °

20 19.93 2.463 608.84 755.01 24.00 OK

2 20 1997 | 2473 624.60 751.98 24.00 OK

v : = -

<ZC 20 19.95 2.469 625.86 753.49 25.00 OK

?,; 25 2499 3.873 602.09 653.62 23.20 OK

s S N

E 25 25.15 3.924 ’ 600.50 667.62 22.40 OK OK
25 25.04 3.890 l 605.78 662.25 22.40 OK OK

w"@ Be/ Sl
Sri.Ramachahidran G Dr. na P.R Dr. Anil R

TECHNICAL STAFF 1/C CONSULTANT/ LAB-IN-CHARGE HEAD OF THE DEPARTMENT
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